


POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
1 1 419231 BYJLE FOR FREMTRAK RING
2 1 425603 BJJLE FOR STOP
3 1 421797 STYRR@R @VRE UPPER HANDLE ASSY
4 1 421778 BOLT M6X32 BOLT M6*32
5 2 421741 HAETTE PLUG
6 1 419237 HOLDER FOR STARTSNOR HOLDER
7 4 419337 MJTRIK M6 NUT M6
8 1 421726 KOBLING/BREMSEKABEL BRAKE & CLUTCH CABLE
1260MM
9 4 419239 BOLT M8X45 BOLT M8X45
10 4 419240 MJTRIK M8 NUT M8
11 4 419241 FINGERSKRUE S@LV WING NUT
12 4 419242 SKIVE 8.5X16X1.54 WASHER
13 1 419243 STYRR@R NEDRE GUIDE TUBE
14 2 419244 KABELHOLDER CABLE HOLDER
15 2 419245 BOLT M8X35 BOLT M8X35
16 6 419246 MJTRIK M8 NUT M8
17 2 419247 PROP PLUG
18 1 421799 HBIDEJUSTERING S@LV HEIGHT ADJUSTMENT
HANDLE
19 1 421800 BAGAKSEL REAR WHEEL SHAFT ASSY
20 2 421983 ST@VDAKSEL 8" INNER WHEEL COVER
21 4 419251 FIEDERSKIVE SPRING COLLAR
22 4 419252 BOLT M6X10 BOLT M6X10
24 2 421731 HJUL MED LEJE 8" "8"" WHEEL WITH BEARING"
25 2 419255 SKIVE 13.2X24.3 WASHER
26 4 419256 MJTRIK M8 NUT M8
27 2 419298 NAVKAPSEL S@LV 8" HUB CAP 8"
28 1 419258 PIN PIN
29 1 421759 REM LI 787 BELT-LI787
30 1 419260 GEAR TRANSMISSION
31 1 419261 FIJEDER SPRING
32 2 419262 PIN PIN
33 4 419263 MJTRIK M5 NUT M5
34 2 419264 KRAVE SLEEVE
35 4 419265 BOLT M5X10 BOLT M5X10
36 4 419266 SEEGERRING RETAINER RING
37 2 419267 SKIVE 12.5X24X1.5 WASHER 12.5X24X1.5
38 1 421984 PALHJUL VENSTRE 13 LEFT GEAR
TANDER
39 1 421985 PALHJUL HGJRE 13 TAENDER RIGHT GEAR
40 3 419270 BOLT M6X14 BOLT M6X14
41 2 419271 BESLAG BRACKET
42 1 419272 HOLDER HOLDER
43 5 419273 MJTRIK M6 NUT M6
44 1 421986 KLIPPESKJOLD SORT DECK
45 1 419275 STYRHOLDER VENSTRE GUIDE HOLDER
46 4 419276 BOLT M8X15 BOLT M8X15
47 1 421775 BIOPLUG SORT MULCHING PLUG
48 1 421761 KRAVE CABLE SLEEVE
49 1 419279 O-RING 11X2.5 O-RING 11X2,5




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

50 1 419280 VASKESTUDS NOZZLE PIPE

51 1 419281 MJTRIK M12X1.25 NUT M12X1.25

52 1 419282 FJEDER SPRING

53 1 421802 FORBINDER SORT HEIGHT ADJUSTMENT

CONNECTING ROD

54 3 419284 BOLT M8X25 BOLT M8X25

55 1 419285 REMSKIVE TG BELT PULLEY

56 2 419286 HAETTE HOOD

57 1 421763 REMSKZARM BELT COVER

58 6 419288 SKRUE ST4,8X12 SCREW ST4,8X12

59 1 419289 NOT KEY

60 1 419290 KNIVHOLDER BLADE HUB

61 1 421764 KNIV 18" "18" BLADE"

62 1 419292 SKIVE FOR KNIV WASHER

63 1 419293 STALBOLT STEEL BOLT

64 1 421765 FORAKSEL FRONT WHEEL SHAFT

65 1 419295 MJTRIK M6 NUT M6

67 2 421767 HJUL MED LEJE 7" 7" WHEEL WITH BEARING"

68 2 421768 NAVKAPSEL S@LV 7" OUTER WHEEL COVER

69 1 419299 STYRHOLDER H@JRE GUIDE HOLDER

70 1 421769 HAIDEJUSTERING PLADE HEIGHT ADJUSTMENT PLATE
SORT

71 1 419301 AKSEL SHAFT

72 1 419302 FIEDER SPRING

73 1 419303 UDKASTERKLAP SORT DISCHARGE CHUTE SORT

T4A 1 419309 OPSAMLER KOMPLET 65 L COLLECTOR 65 L

77 1 419312 PLADE PLATE

78 1 419313 PLADE PLASTIK S@LV PLATE S@LV

79 1 TG470 TG470 MOTOR

80 4 419335 SKIVE 5X32X1,2 WASHER 5X32X1,2




	1203022-G46S-B
	sparepart_list



